



TEST REPORT

1. NO : CT19-028228

2. Client

○ Name : Dongsung Chemical Co.,Ltd

○ Address : 472, Sinpyeong-dong, Saha-gu, Busan, 604-030, Korea

3. Date of Test : 2019.02.28 ~ 2019.03.13

4. Use of Report : Submission for client

5. Test Sample : VIXUM

6. Test Method

(1) KS L 9016:2010

7. Test Results

1) VIXUM

Test Item(s)	Unit	Test Method	Test Results	Remark
Thermal conductivity (Mean temperature 23 °C)	W/(m·K)	(1)	0.033	-

----- End of Report -----

Affirmation	Tested By Name : Young Ju Lee <i>Lee Youngju</i>	Technical Manager Name : Kim Jae Yeon <i>Kim Jae Yeon</i>
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products. The authenticity of this test report can be checked on KCL website(www.kcl.re.kr).		

2019.03.13

Korea Conformity Laboratories President Yoon, Kap Seok *Yoon, Kap Seok*

Address : 46742 Testing and Manufacturing Building Techno park,31,Gwahaksandan 1-ro 60beon-gil, Gangseo-gu, Busan, Korea 82-51-941-8790

Result Inquiry : Busan, Ulsan and Gyeongnam Branch 82-51-793-7001

